| Government of Western Australia
Department of Water

Development of an ‘ecotoxicity
toolbox’ to characterise water quality
for recycling

’“—“’? - - : yd 2 —‘F"iu“‘ -5

3 i 7 [, .__;_.___....__,_2 :
S i ™ £
— 7= === —— L 2] I R Py pes— M- “‘!M#ﬂ‘
-‘73'71" ‘m— TAII’I—H 'j ]!’Il f SN AL l'!-.‘!—,mm;:—!- ———— ‘-__-b “ﬂ_ i
—= E"-—- ! == e i T
 — e ) _E
ce i B ___,:;...“r_"_ =7 = s

2=

Looking after all our water needs

Water Sceesnce
technical series

Report no. WST 36
October 2010






Development of an
‘ecotoxicity toolbox’ to
characterise water quality
for recycling

Looking after all our water needs

Water Science Technical Series
Report no. 36
October 2010



Development of an ‘ecotoxicity toolbox’ to characterise water quality for recycling
[...]
genetically-modified human cell line, and is responsive to androgenic EDCs (e.g.
natural androgens, pharmaceuticals and other androgen mimics).

1.2 Project drivers

There were two key drivers for this project:

1. Perth water catchments and groundwater have suffered significant water-level
reductions as a result of changing rainfall patterns. Reduced rainfall has significantly
diminished water availability during the past 30 years in Australia’s south-west. At the
same time Perth is experiencing an increase in population and competing demands
for water. Consequently the Water Corporation is investigating alternative water
supplies such as recycled wastewater (including its potential to be used as drinking
water after storage in aquifers for a period of time).

2. A large number of rural WWTPs currently discharge treated wastewater to the
freshwater environment. The potential for environmental impacts due to the effluent’s
ecotoxicity is not well understood.

Whether for recycling or discharge to the environment, in both cases an
environmental risk assessment is a necessary step in the approvals process. An
‘ecotoxicity toolbox’ would provide valuable additional information to complement the
current chemical analysis approach.

The Beenyup AWTP and Gordon Road, Harvey and Waroona WWTPs were included
in this project. They were selected to enable consideration of a range of wastewater
treatment technologies and discharge types, for maximum transferability to other
WWTPs, and for their relevance to Water Corporation environmental and recycling
initiatives. In summary, Beenyup AWTP was selected due to the potential recycling of
RO-treated wastewater for groundwater replenishment. Gordon Road WWTP was
selected because wastewater is infiltrated at this site and later abstracted by third
parties for irrigation use. Harvey and Waroona WWTPs discharge to freshwater
streams.

Department of Water 5



Development of an ‘ecotoxicity toolbox’ to characterise water quality for recycling

1.3 Project aims

The project’s purpose was to measure any change in biologically-active
contaminants and particularly EDCs through the wastewater treatment process. This
was achieved through the following:

1. Measure biological activity in raw wastewater and in waters treated to various
qualities for water recycling

Biological activity was measured by in vitro bioassays in raw wastewater, and at
different stages during the treatment process through to final effluent at the AWTP
and the three WWTPs.

2. Evaluate the use of an ‘ecotoxicity toolbox’ to assess the potential for
environmental impacts from treated wastewater in the freshwater environment

This component incorporated the suite of in vitro bioassays into an ‘ecotoxicity
toolbox’. The development of this toolbox will provide the capacity to assess the
potential for environmental impacts resulting from wastewater recycling and
discharge. The toolbox consists of in vitro tests for cytotoxicity, genotoxicity,
phytotoxicity and both estrogenic (feminising) and androgenic (masculinising)
endocrine disruption.

Targeted chemical analysis using high performance liquid chromatography-
multidimensional mass spectrometry (HPLC-MS/MS) techniques were evaluated and
compared with the ecotoxicity tests where possible. This enabled the data generated
from the ecotoxicity toolbox to be compared with chemical measurements. It also
provided an opportunity to identify the biologically-active chemicals.

3. Compare the results from chemical analysis and in vitro bioassays with biomarkers
in fish collected in the receiving environment

In vivo biomarkers of exposure and effect were measured in aquatic systems
receiving treated WWTP effluent. Specifically, the following endpoints were
measured in mosquitofish collected in the receiving environment: vitellogenin content
(a biomarker of exposure to estrogenic EDCs) in male mosquitofish, a set of in situ
biomarkers of effect (development of secondary sexual characteristics), and the
demography of populations of mosquitofish (sex ratios, male developmental stage).
These endpoints provided a measure of the presence and effects of EDCs in waters
receiving effluent from the Harvey and Waroona WWTPs south of Perth, which were
compared with the results from both chemical analysis and in vitro bioassays.

6 Department of Water



Water Science Technical Series, report no. 36

2 Materials and methods

2.1Sampling for in vitro and chemical analysis

2.1.1 Sampling sites

Selection of the treatment plants considered the range of treatment technologies
common in south-west Western Australia, for maximum transferability to other similar
plants. The other major factor in their selection was variability in the type of end-
use/receiving environment, covering all the major current or planned discharge types
in the region. The variability in treatment technology strongly influences treated water
quality, but clearly the variability in plant capacity and catchment characteristics also
affects influent water quality. The treatment plants represent the extent of variability
in catchments — from small rural communities to major urban areas. Those selected
and their major treatment and discharge characteristics are shown in Table 2.

Table 2: Characteristics of the treatment plants monitored in this project

Treatment plant Treatment Discharge
Beenyup AWTP Activated sludge WWTP. Ocean. In future, injection
. Raw, primary, secondary, recharge of RO water to the
(metropolitan) microfiltration and RO (pilot confined Leederville Aquifer for
plant). potable use.
Gordon Road Activated sludge, oxidation ditch. | Superficial Aquifer infiltration,
WWTP with abstraction for irrigation.
(urban and rural)
Waroona WWTP Pond-based, with alum dosing. Freshwater stream
(rural)
Harvey WWTP Pond-based, alum dosing and Freshwater stream
(rural) chlorination.

The in-plant sampling locations are summarised in Table 3.

Department of Water 7



Development of an ‘ecotoxicity toolbox’ to characterise water quality for recycling

Table 3: Sample locations

Beenyup Waroona Harvey Gordon Road
X X X X
Raw . .
(raw feed) (at entry into pond 1) | (at entry into pond 1) (raw feed)
Partially X X X X
treated (primary) (pond 2 discharge) (pond 2 discharge) (oxidation ditch)
X
Effluent . X X X
(clarifier discharge) (pond 3 discharge) (pond 4 discharge) (clarifier discharge)
Tertiary

treated (RO)

Environment

X u/s drain *
X d/s drain *

X u/s drain *
X d/s drain *

Notes: d/s = downstream (taken at mixing point of effluent with native water); u/s = upstream. * = also
site for in situ mosquitofish sampling (a reference site, i.e. Serpentine National Park, was also included
for in situ mosquitofish sampling).

Through the treatment process samples were taken once in each season over a year
at each location in quadruplicate: two natural samples and two samples spiked with
deuterated hormone surrogates. Twenty-four-hour composite samples were taken at
Beenyup AWTP; grab samples were taken at Waroona, Harvey and Gordon Road

WWTPs.

Department of Water



Water Science Technical Series, report no. 36

2.1.1.1 Beenyup advanced wastewater treatment plant (AWTP)

2° eff

RO eff

1° eff

Raw

Figure 2: Annotated aerial photograph of Beenyup AWTP

Raw Primary Aeration and
feedwater sediment. ano;uc tanks Clarifiers

1°Eff 20Eff RO Eff

Figure 3: Simple schematic of treatment at Beenyup AWTP with sampling locations

RO-treated wastewater from the Beenyup AWTP is being used to trial groundwater
replenishment, or managed aquifer recharge. The wastewater is treated by

Department of Water 9



Development of an ‘ecotoxicity toolbox’ to characterise water quality for recycling

microfiltration, RO and potentially advanced oxidation, and then injected into the
Leederville Aquifer at a location remote from existing drinking water bores, where the
water will be further treated by natural groundwater processes before extraction.

This project aims to monitor water quality throughout the treatment train before the
water is injected into the aquifer, to help build an understanding of the effectiveness
of each stage of the treatment process.

The project complements the Premier’s Collaborative Research Program project
‘Characterising treated wastewater for drinking purposes following RO treatment’.
The project also has synergies with a new Water Quality Research Australia project
which has also received Raising National Water Standards program funding and
focuses on human health and the development of new assays
<www.chemicalsinrecycledwater.info>.

The Beenyup AWTP is located on Ocean Reef Road in Craigie, approximately 20 km
north of Perth’s CBD. It serves Perth’s rapidly developing northern suburbs from
Quinns Beach through to Scarborough and inland through Dianella and Bayswater to
the foothills east of Midland. Wastewater is predominantly sourced from households.
Most non-residential wastewater is sourced from the food manufacturing/processing
and retail (restaurant) industries.

The Beenyup AWTP is an advanced secondary treatment plant. Capacity is currently
120 ML/day (serving a population of about 600 000) with a planned upgrade to treat
200 ML/day. The plant process involves screening, grit removal, activated sludge
treatment with aerated and anoxic zones and clarification. Like other treatment plants
across the state, the Beenyup AWTP is subject to regulation and licensing by the
Department of Environment and Conservation (DEC).

During the project, a small pilot RO plant treating about 100 kL/day was set up to
treat wastewater from the Beenyup AWTP’s discharge line. The treatment process
consisted of chloramination, pH control (sulfuric acid dosing), microfiltration (Memcor
hollow fibre PVDF membranes), antiscalant dosing and RO (two stage, Hydranautics
four-inch spiral wound composite polyamide membranes, ~80% recovery, 19.7
L/m?/hr average flux). This pilot plant was established to generate water for research
purposes only and provided the RO samples for this project.

10 Department of Water



Raw
feedwater

treated

(secondary

wastewater)

Chemical dosing (hypochlorite,
ammonia, acid)

Basket
strainer Microfiltration RO feed tank

2° eff’

sample
point

v

A

Backwash to drain

P
<

Backwash to drain

Anti-scalant
Hydrex 4101

RO stage 1

Return to
outfall

[
»

Raw

A 4

Concentrate to drain

RO eff

sample
point

Figure 4: The advanced treatment process at Beenyup AWTP, with dashed boxes indicating sampling locations




Development of an ‘ecotoxicity toolbox’ to characterise water quality for recycling

2.1.1.2 Waroona wastewater treatment plant (WWTP1)

Discharge
point

Effluent

Partial

Raw

Figure 5: Annotated aerial photograph of Waroona WWTP

Raw
Raw

Partial Eff

Figure 6: Simple schematic of treatment at Waroona WWTP (WWTP 1) with sampling locations

The Waroona WWTP is designed to service a nominal population of 5000. At 30
June 2007, there were 461 services connected. The average daily inflow to the plant
for the period July 2006 to June 2007 was 227 kL.

12 Department of Water



Water Science Technical Series, report no. 36

The Waroona WWTP treats wastewater to a secondary standard and consists of
three treatment ponds in series with alum dosing. Treated wastewater is discharged
to an agricultural drain after passing through a tree-lot disposal area.

Waroona WWTP uses a combination of aerobic and anaerobic processes involving a
broad range of microorganisms. These microorganisms and processes are basically
the same as those responsible for the self-purification of rivers and lakes polluted by
urban wastewaters. However, wastewater treatment technologies are designed to
create the best-possible conditions for microbial growth and thus optimise the
treatment processes. This leads to the removal of organic carbon, nutrients and
pathogenic microorganisms and thus the production of an effluent suitable for
discharge to the environment.

Ponds are less costly to construct and easier to operate than many other treatment
systems. Oxidation ponds use algae and wind action to introduce oxygen to the pond
liquid. The wind and inlet flows create currents within the pond that help to mix the
wastewater over the full area. The quality of effluent from an oxidation pond depends
on the extent of mixing and how long the wastewater has been held in the pond.

Faecal coliform bacteria, indicators of the possible presence of pathogens, die off
naturally with time and sunlight. As such, the longer the wastewater stays in the
pond, the more microbes are killed. Dissolved nutrients in the wastewater such as
nitrogen and phosphorus feed green algae (microscopic plants floating and living in
the water). Like other plants they release oxygen as a waste product, which is used
by helpful bacteria to break down the incoming waste.

Department of Water 13



Development of an ‘ecotoxicity toolbox’ to characterise water quality for recycling

2.1.1.3 Harvey wastewater treatment plant (WWTP2)

Discharge

point

Effluent

Raw

Figure 7: Annotated aerial photograph of Harvey WWTP

Raw Pond 1 Pond 2

Raw Partial Eff

Figure 8: Simple schematic of treatment at Harvey WWTP (WWTP2) with sampling locations

The Harvey WWTP is designed to service a nominal population of 5500. At 30 June
2007, there were 1016 services connected. The average daily inflow to the plant for
the period July 2006 to June 2007 was 621 m°.

The Harvey WWTP treats wastewater to a secondary standard and consists of four
treatment ponds that the wastewater passes through sequentially. Treated
wastewater is discharged into the Harvey diversion drain.

Partial

14 Department of Water




Water Science Technical Series, report no. 36

2.1.1.4 Gordon Road wastewater treatment plant (WWTP3)

i i

Effluent

Partial

Raw

B -. R, e g 3 - .- il l -'- .. Gk z
Figure 9: Annotated aerial photograph of Gordon Road WWTP

Raw Oxidation
feedwater
Raw

Figure 10: Simple schematic of treatment at Gordon Road WWTP (WWTP3) with sampling locations

Eff

The Gordon Road WWTP is located at Mandurah, a regional city 74 km south of
Perth. DEC licenses the Water Corporation to operate this WWTP (licence 5950/9)
under provisions of the Environmental Protection Act 1986 (WA).

Department of Water 15



Development of an ‘ecotoxicity toolbox’ to characterise water quality for recycling

The Gordon Road WWTP is designed to service a nominal population of 40 000. At
30 June 2007, there were 17 367 services connected. The average daily inflow to the
plant for the reporting period was 6513 kL.

The plant treats wastewater to an advanced secondary quality and consists of two
oxidation ditches and two clarifiers. Treated wastewater is infiltrated through a series
of infiltration lagoons.

Currently Gordon Road WWTP receives inflow of between 7 to 8.5 ML/day.
Wastewater is treated to a secondary level of treatment using an activated sludge
process and the treated wastewater is discharged to infiltration ponds. Oxidation
ditches are used to remove nutrients and organic matter from the wastewater. An
oxidation ditch is a variant of the extended aeration type of wastewater treatment
plant that uses long sludge-retention times to break down biodegradable material in
wastewater. The ditch may be fully aerated or have aerobic and anoxic zones to
facilitate nitrification and denitrification processes.

2.1.2 Water sampling

Sample collection and extraction was performed by Department of Water staff.
Samples were collected over a 12-month period in five sampling events, covering
autumn (twice), winter, spring and summer (Table 4). It is important to note that this
study focuses on the aqueous phase only, because solids are mostly removed by the
subsequent filtration steps required during concentration, using solid phase
extraction (SPE) cartridges.

Table 4: Sampling dates for each site for the in vitro bioassays and chemical analysis

Beenyup Waroona Harvey Gordon Environment
Road
Mar 08 YES no no no no
Jun 08 YES YES YES YES no
Sep 08 YES YES YES YES no
Nov 08 — Jan 09 YES YES YES YES YES